



Test
TS EN ISO/IEC 17025
AB-0716-T

AB-0716-T
TURT210096971
07-21

TEST REPORT

Page 1 of 6

REPORT NUMBER : TURT210096971

APPLICANT NAME **BALATOYZ EĞİTİM MATERYALLERİ MOBİLYA SAN. VE DIŞ. TİC. LTD. ŞTİ.**

ADDRESS Derbent Mah.A.Lütfü Arat Bulv.No:32/A
Attention : Orhan Demircan (info@balatoyz.com)

SAMPLE DESCRIPTION : One sample of BLTYZ-MTDLR013-Waldorf rainbow-12 pieces

DATE IN: 12 July, 2021 (12:14)

RESUBMIT DATE : 13 July, 2021

DATE OUT : 16 July, 2021

TESTED MODEL NO : 950300610000

CLAIMED MODEL NO : -

COUNTRY OF ORIGIN : TURKEY

Ezgi Aleyna Arı
Customer Care Executive

Nida Arslanbay
Textile Laboratory Manager

Recep Yarlıgan
Toys&Hardline/Footwear
Laboratory Manager

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No: 23 Altındağ Plaza Yenibosna 34197 - ISTANBUL / TURKEY
Phone : +90.212. 496 46 46 Fax : +90.212. 452 80 55
e-mail : intertekcg.turkiye@intertek.com
www.intertek-turkey.com



210096971

RESULTS

REPORT :TURT210096971

16 July, 2021

TEST	Sample
SAFETY OF TOYS – PART 1: MECHANICAL AND PHYSICAL PROPERTIES	P
SAFETY OF TOYS – PART 2: FLAMMABILITY	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements.. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. Intertek accredited by TÜRKAK under registration number [AB-0716-T] for [TS EN ISO IEC 17025] as test laboratory. Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Intertek Test Hizmetleri A.S.

Merkez Mahallesi Sanayi Cad. No: 23 Altındağ Plaza Yenibosna 34197 - ISTANBUL / TURKEY

Phone : +90.212. 496 46 46 Fax : +90.212. 452 80 55

e-mail : intertekcg.turkiye@intertek.com

www.intertek-turkey.com

RESULTS

REPORT :TURT210096971

16 July, 2021

This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.

SAFETY OF TOYS – PART 1: MECHANICAL AND PHYSICAL PROPERTIES

BS EN 71 – 1: 2014 + A1 : 2018

The item was labelled: “WARNING NOT SUITABLE FOR CHILDREN UNDER 3 YEARS. SMALL PARTS CHOKING HAZARD”

The item was tested for children aged over 10 months.

The item was packaging in shrink film which was considered to be disposable.

SECTION	TEST	RESULTS
4	General Requirements	
4.1	Material	Pass
4.7	Edges	Pass
4.8	Point & Metallic Wires	Pass
5	Toys Intended For Children Under 36 Months	
5.1	General Requirements	
	a) Toys and removable components	Pass
	b) Use and abuse test and springs	Pass
5.10	Small Balls	Pass
7	Warning and Instruction for Use	##

R E S U L T S

REPORT :TURT210096971

Page 4 of 6

16 July, 2021

The text of this note is for information only and the indents do not constitute requirements of this European Standard. The information is not exhaustive and Directive 2009/48/EC and the associated guidance documents should be consulted for further details.

The toy or, its packaging or document accompanying must be labelled with:

- The name and address of the manufacturer** **(Not Present)**
- The name and address of the importer.** **(Not Present)**
- Type, batch, serial or model number or other element allowing of toy identification **(Present)**
- A CE mark in the correct shape and size. **(Present)**
- Warning and other information should be in the national language(s) of the countries where the toy is marketed.

** In the case of the toy sell in European countries, the toy, its packaging or document accompanying must be labelled with the name and address of the manufacturer and importer.

The manufacturer/importer name is not clearly pointed out as manufacturer/importer. It's recommended to be identified with the title of 'manufacturer'/'importer'.

Estimated Total Uncertainty = ($\pm 13.6\%$)

RESULTS

REPORT :TURT210096971

Page 5 of 6

16 July, 2021

This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.

SAFETY OF TOYS – PART 2: FLAMMABILITY

BS EN 71-2 : 2020

SECTION	TEST	RESULTS
4.1	General	
	Celluloid (cellulose nitrate) and materials with same burning behaviour in fire	Pass

The test results thus obtained can not be considered as providing an overall indication of the potential fire hazard of toys or materials when subjected to other sources of ignition.

Estimated Total Uncertainty = ($\pm 20.9\%$)

RESULTS

REPORT :TURT210096971

16 July, 2021

SAMPLE PHOTO



TESTED SAMPLE PHOTO



END OF TEST REPORT